BAND SAW

BS-50N




BAND SAW

BS-50N




BAND SAW

BS-50N

/,




BAND SAW
BS-50N




.

"BAND
BS-50N | A




REF |PART NO. . |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTyY
1 9020510 PHILLIPS PAN SCREW M5X10 4171 6800022 |TAIL COVER 1
2 6130200 HEX HEAD BOLT M8X20 1|72 6930017 |SEAL 1
3 9550800 SPRING WASHER M8’ 1|73 9280506 |CLAMP SCREW M5X6 2
4 6152335 BEARING PLATE 1|74 6801416 |MOTOR HOUSING 1
] 6220195 WHEEL PLATE 1]7s 6570005 |BRUSH CAP 2
6 9846204 BALL BEARING #6204LLB 1]76 6540063 |CARBON BRUSH SET 2
7 6900574 COLLAR 1}l77 6570025 |BRUSH HOLDER 2
8 6900575 COLLAR 1|78 9846200 |BALL BEARING #6200LLB 1
9 9846204 BALL BEARING #6204LLB 1]79 6500269 |FIELD COIL 1
10 |6860224 WHEEL 1|80 9550500 |SPRING WASHER M5 2
11 [6100501 WHEEL SHAFT 1l81 9000575 |PHILLIPS PAN SCREW M5X75 2
12 |6831258 KNOB 1|82 6031860 |ARMATURE 1
i3 [957i000 WASHER i|83 6490010 |FAN CASING 1
14 |6180327 COMPRESSION SPRING 1l8s 9846201 |BALL BEARING #6201LLB 1
15 |6080309 SCREW 1|85 9643200 |WAVE WASHER 1
16 |6190303 RUM 1|86 6620696 |GEAR CASE 1
17 |e152269 SCREW PLATE 1{87 9020520 |PHILLIPS PAN SCREW M5X20 4
18 |6220194 LINK GUIDE 2|a8 9643000 |WAVE WASHER 1
19 |9991101 THRUST BEARING 1j89 9846200 |BALL BEARING #6200LLB 1
20 [6190258 RUM 1|90 9511600 |RETAINING RING S-16 1
21 |6960105 GUIDE BAR HEL 6200487 |FINAL GEAR 1
22 |9551000 SPRING WASHER M10 1|92 6100231 |PARALLEL KEY 1
23 |6130018 HEX HEAD BOLT M10X100 1]aa 6110193 |GEAR SHAFT 1
24 l6900573 COLLAR 1|94 9020512 |PHILLIPS PAN SCREW M5X12 4
25 |9551200 SPRING WASHER M12 1|95 6152398 |BEARING PLATE 1
26 |6130674 HEX HEAD BOLT M12X100 1|96 9846205 |BALL BEARING #6205LLB 1
27 |9220516 HEX SOCKET HEAD BOLT M5X16 3|97 6820700 |GEAR CASE COVER 1
28 {9550500 SPRING WASHER M5 398 9020520 |PHILLIPS PAN SCREW M5X20 4
29 |9406040 SPRING PIN 1|110 [9190825 |[HEX HEAD BOLT M8X25 2
30 |9191030 HEX HEAD BOLT M10X30 4[111 |9550800 |SPRING WASHER M8 2
a1 19551000 SPRING WASHER M10 4]{112 |6100511 |[PARALLEL KEY 1
32 (6080304 FRAME 1/113 [9280606 |CLAMP SCREW M6X6 1
33 |9190865 HEX HEAD BOLT M8X65 2}114 6860220 |[PULLEY 1
34 |9550600 SPRING WASHER M6 2l115 |9300800 |HEX NUT M8 1
35 [6152341 SHOE PLATE 11116 |9550800 |SPRING WASHER M8 1
36 |6900578 COLLAR 1j117 |9570800 |WASHER. 1
a7 |eo00578 COGLLAR 1/118 |6190309 |BRACKET 1
a8 |9550800 SPRING WASHER M8 2|119 |9570800 |WASHER 1
39 |9190816 HEX HEAD BOLT M8X16 2]120 9190870 |HEX HEAD BOLT M8X70 1
40 [6390183 WOODEN PLATE 1/121 |9300800 {HEX NUT M8 1
41 |6010123 SHOE 11122 |9190870 |HEX HEAD BOLT M8X70 1
42 {9300600 HEX NUT M6 21123 |9020612 |PHILLIPS PAN SCREW M6X12 1
43 |6152395 JOINT BRACKET 1|12 9550600 |SPRING WASHERMSG . . 1
44 |9570800 WASHER 2i125 |9570600 |WASHER 1
45 |9550800 SPRING WASHER M8 21127 6152332 |PLATE 1
46 (9240820 WING BOLT M8X16 2{128 |6090322 |SWEEP BRUSH 1
47 |9020616 PHILLIPS PAN SCREW MG6X16 2l129 19020516 [PHILLIPS PAN SCREW M5X16 2
48 |9341000 WING NUT M10 1/130 |6960108 |GUIDE BAR 1
49 |9571000 WASHER 1{131 |9190816 |HEX HEAD BOLT M8X16 . 1
50 [6152323 SCALE BRACKET 11132 [9190625 |HEX HEAD BOLT MEX25 1
51 (6960106 GUIDE BAR 1{133 |9570600 |WASHER 1
52 |9300600 HEX NUT M6 2]134 6152257 |STRAIGHT GUIDE PLATE 1
53 |6152326 SCALE BRACKET 11135 |6360237 |STRAIGHT GUIDE 2
54 {9020616 PHILLIPS PAN SCREW M6X16 21136 |6090333 |GUIDE HOLDER 1
55 [6152392 SHOE PLATE 1{137 |9190825 |HEX HEAD BOLT M8X25 '
56 |9300800 HEX NUT M8 2{138 |9190625 |HEX HEAD BOLT M6X25 -
58 |9550800 SPRING WASHER M8 2|139 |9570600 |WASHER 1
89 [9190816 HEX HEAD BOLT M8Xi6 2{140 6152257 |STRAIGHT GUIDE PLATE 1
70 |9020508 PHILLIPS PAN SCREW M5X8 10{141 6360237 |STRAIGHT GUIDE 2

RYOB! AMERICA CORP. 3/97

—




142 |6100506 BEARING SHAFT 1 9020612 |PHILLIPS PAN SCREW M6X12 4
143 (9511000 RETAINING RING $-10 1/214 |9570500 |WASHER 2
144 |9846000 BALL BEARING #6000LLB 1|/215 |9020508 |PHILLIPS PANS CREW M5X8 2
145 |9511000 RETAINING RING S-10 1|216 [9300400 [HEX NUT M4 4
146 |6131054 KNOB BOLT M10X25 1]/217 |ess0882 |WHEEL COVER 1
147 |6130704 HEX HEAD BOLT (L.H.T.) M8X20 1|218 |6152365 |[COVER 1
148 |9550800 SPRING WASHER M8 1|219 [9300400 |HEX NUT M4 4
149 [6220195 WHEEL PLATE 1]220 ]9020612 |[PHILLIPS PAN SCREW M6X12 2
150 |6860226 WHEEL 1]221 [9550600 |SPRING WASHER M6 2
151 {9190625 HEX HEAD BOLT M6X25 1222 |9570600 |WASHER 2
152 |9570600 WASHER 1{223 [6131051 |KNOB BOLT M8X15 1
153 |6152257 STRAIGHT GUIDE PLATE 1224 |6080535 |[CLAMP METAL 1
184 (6360237 STRAIGHT GUIDE 2i225 |6020120 |BELT COVER 1
155 [9190625 HEX HEAD BOLT M6X25 1|226 |9550600 [SPRING WASHER M6 4
186 las570800 WASHER 1227 |9020612 |PHILLIPS PAN SCREW M6X12 4
157 |6152257 STRAIGHT GUIDE PLATE 1{240 6920755 |INFORMATION LABEL . 1
158 |6360237 STRAIGHT GUIDE 2241 |6912391 ["RYOBI" MARK 1
159 |6900576 COLLAR 2i242 |6120005 |RIVET #2 2
160 {6090335 GUIDE HOLDER 11243 |6912387 |NAME PLATE 1
161 |9570600 WASHER 2244 9020406 |PHILLIPS PAN SCREW M4X6 1
162 [9550600 SPRING WASHER M6 2/245 |6152362 [SWITCH COVER 1
163 |9020612 PHILLIPS PAN SCREW M6X12 2|246 |9020508 |PHILLIPS PAN SCREW M5X8 4
164 [9020514 PHILLIPS PAN SCREW M5X14 4]247 [9020406 [PHILLIPS PAN SCREW M4X6 2
165 |6152398 BEARING PLATE 1|248 J6151822 |SWITCH COVER 1
166 [9846205 BALL BEARING #6205LLB i1|249 |6152359 |SWITCH COVER 1
167 |6100500 WHEEL SHAFT 1]250 [9020406 |[PHILLIPS PAN SCREW M4X6 2
168 (9846204 BALL BEARING #6204LLB 1]251 |6550337 |PUSH BUTTON SWITCH 1
169 |6190300 BEARING CASE 1]|252 [6590472 |BUSH 1
170 |6860222 PULLEY i1|253 |9020410 |PHILLIPS PAN SCREW M4X10 1
171 [9220825 HEX SOCKET HEAD BOLT M8X25 i|254 |6590173 |CORD CLAMP 1
172 |eseo2as V-BELT 1|255 6520234 |CORD ASS'Y AWG#14X3X2 1
173 |9220825 HEX SOCKET HEAD BOLT M8X25 1] 6520188 |CORD ASS'Y AWG#16X400 1
174 |9s570800 WASHER 4| 6530134 |TIGHTENING BAND 1
175 |9550800 SPRING WASHER M3 4]e 6560019 |TERMINAL 5
176 |9190825 HEX HEAD BOLT M8X25 al- 6560071 |TERMINAL 2
177 |9190820 HEX HEAD BOLT M8X20 1 6590113 |VINYL TUBE 1
178 |6152356 CORD COVER 1 STANDAR

190 |6asoa78 WHEEL COVER | 1/500 [6240113 |OPEN-END WRENC 1
191 [9300400 HEX NUT M4 6]501 6241123 [HEX KEY WRENCH 8 1
192 {9020408 PHILLIPS PAN SCREW M4X8 21502 (6080300 |SCALE SET 1
193 |6290089 HINGE 3|502-1 |9221060 |HEX SCKT HEAD BOLT M10X60 1
194 |9300600 HEX NUT M6 1|502.2 |6850862 |BASE 1
195 |9300400 HEX NUT M4 6]/502-3 |6130669 |KNOB BOLT M10X25 1
196 |9020612 PHILLIPS PAN SCREW M6X12 4l510 |6630403 |BAND SAW BLADE 1
197 |9550600 SPRING WASHER M6 4

198 |6880874 WHEEL COVER 1

199 |9550600 SPRING WASHER M6 1

200 [9020612 PHILLIPS PAN SCREW M6X12 1

201 |9020612 PHILLIPS PAN SCREW MEX12 1

202 |9550600 SPRING WASHER M6 1

203 |6152329 PLATE 1

204 |6130690 KNOB BOLT M6EX10 1

205 |6152368 BRACKET 1

206 |9020508 PHILLIPS PAN SCREW M5X8 2

207 |9020508 PHILLIPS PAN SCREW M5X8 2

208 |6880871 SAW COVER 1

209 [6950170 BRACKET 1

210 |9020408 PHILLIPS PAN SCREW M4X8 8

211 |s29008¢ HINGE 2

212 |9550600 SPRING WASHER M6 4

RYOB! AMERICA CORP 3/97






